R51/2 – R68

front fork R51/2 – R68

BMW-R51-2-to-R68-Front-fork-v3
No. Part nr. Description
Add info.
Qty.
1 Lock nut 1
2 Fork bridge 1
3 Adjustment lock nut 1
4 Protection cap 1
5 Ball bearing set 2
Tapered roller bearing set upper & lower bearing 1
5a Set of steering head ball bearings 2
Ball cage 1
Bearing ball Ø 5.5 mm 48
6 Fork bridge 1
x Rubber plug for lower fork bridge 1
7 Hex nut M8 2
8 Spring washer B8 2
9 Clamping bolt M8 2
10 Rubber ring 4 mm 2
11 Headlight bracket right 1
Headlight bracket left 1
12 Hex bolt M6x22 4
13 Spring washer B6 6
14 Upper spring seat – solo R51/3 ≤ 529 379, R67/2 ≤ 613 280 2
Upper spring seat – sidecar R51/3 ≤ 529 379, R67/2 ≤ 613 280 2
15 Upper fairing right R51/3 ≤ 529 379, R67/2 ≤ 613 280 1
Upper fairing left R51/3 ≤ 529 379, R67/2 ≤ 613 280 1
16 Lower fairing – 2 cutouts R51/2 2
Lower fairing – 3 cutouts R51/3 ≤ 529 379, R67/2 ≤ 613 280 2
17 Hex bolt M6x30 4
18 Gasket leather R51/3 – R68 2
Shim R51/3 – R68 2
19 Upper spring seat – solo R51/3 – R68 2
Upper spring seat – sidecar R51/3 – R68 2
20 Clamp R51/3 – R68 4
21 Rubber boot R51/3 2
R67/2
R68
22 Fork tube 2
23 Guide shield R51/3 – R68 1
x Rubber grommet for guide shield R51/3 – R68 2
Back to list

Related Posts